REPORT NO: 4788869683-E1V2 DATE: MAR 01, 2019
FCC ID: ASLSMA205F

Appendix B : Cellular receiver Part15B test results

1. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

1. FCC CFR 47 Part 2.
2. FCC CFR 47 Part 15.
3. ANSI C63.4:2014

2. EQUIPMENT UNDER TEST

2.1 DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE and DTS b/g/n.
This test report addresses the WWAN receiver mode.
(GSM850/WCDMA B5/LTE B5)

2.2. TEST MODE

Mode Description

GSM850 Communicating with Call simulator(CMW500)
WCDMA BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 5 Communicating with Call simulator(CMW500)

Note: The spurious emissions were pre-tested and found to be similar in low / mid / high.
Therefore, the mid channel is only described in this report.
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2.3. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA200 R37KC3B01GORC3 N/A
Data Cable SAMSUNG EP-D140AWE N/A N/A
Earphone SAMSUNG EHS61ASFWE N/A N/A

/O CABLE

DC Power 1 C Type Shielded 1.7m N/A
2 Audio 2 Mini-Jack | Unshielded 1.2m N/A
TEST SETUP

The EUT is continuously communicated to the call box during the tests.
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SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Earphone

Communication
TestSet

AC Adapter

AC MAIN
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REPORT NO: 4788869683-E1V2

FCC ID: ASLSMA205F

3. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

DATE: MAR 01, 2019

report:
Test Equipment List
Description Manufacturer Model S/N Cal Due
Ame:ggjggg‘:wzizpo'e ETS 3121D DB4 00164753 06-30-19
Antenna, Horn, 40 GHz ETS 3116C 00166155 12-04-19
Preamplifier ETS 3116C-PA 00168841 08-09-19
Antenna, Horn, 40 GHz ETS 3116C 00168645 12-04-19
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Combiner WEINSCHEL 1575 2152 08-08-19
Communications Test Set R&S CMW500 115331 08-07-19
DC Power Supply Agilent/HP E3640A MY54226395 08-06-19
Preamplifier, 1000 MHz Sonoma 310N 341282 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-19
Preamplifier, 1000 MHz Sonoma 310N 351741 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-07-19
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 08-06-19
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-19
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-19
EMI Test Receive, 44 GHz R&S ESW40 101590 08-06-19
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 08-08-19
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 08-08-19
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 08-08-19
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 08-08-19
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 08-08-19
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 08-08-19
Attenuator PASTERNACK PE7087-10 A009 08-08-19
Attenuator PASTERNACK PE7087-10 A001 08-08-19
Attenuator PASTERNACK PE7087-10 A008 08-08-19
Attenuator PASTERNACK PE7087-10 2 08-07-19
Attenuator PASTERNACK PE7395-10 A011 08-08-19
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z72 100418 10-26-19
Temperature Chamber ESPEC SH-642 93001109 08-06-19
UL Software
Description Manufacturer Model Version
Antenna port test software UL CLT Ver 2.5
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DATE: MAR 01, 2019

4. APPLICABLE LIMIYS AND TEST RESULTS

. TEST PROCEDURE

ANSI C63.4: 2014

LIMIT

815.109 (a) Except for Class A digital devices, the field strength of radiated emissions from
unintentional radiators at a distance of 3 meters shall not exceed the following values:

Limits for radiated disturbance of Class B ITE at measuring distance of 3 m

Frequency range

Quasi-peak limits

(MH2) (dBuV/m)
30 to 88 40
88 10 216 435
216 to 960 46
Above 960 MHz 54

Note: The lower limit shall apply at the transition frequency.
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4.1. Above 1 GHz in the GSM850

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lab Chamber 2 27 Feb 2819 11:33:58
Roadiated Emissions 3-Meters
Project Number:4788869683
108 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode: Tx_65M 858 Mid Akove 16
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Range (6H2) REU/UB Ref/Aittn  Det/Avg Mode Sueep Pis  #5ups/fode Position Range (6Hz) REW/UBML Ref/fttn  Det/Avg Mode Sueep Pt #5ups/fode  Fosition
118 H(-6dB) /30 E7/8 PEAK/LogPur-Uides  34Bnsectfuto) 9081  HAXH 8-360ceg 200
| 1@UL SUWON Lab Chamber 2 27 Feb 2818 11:33:58
Rodiated Emissions 3-Meters
Project Number:4788869683
108 Client:Samsung
Config:EUT / AC Adepter / Earphone
Mode: Tx_65M 858 Mid Akove 16
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DATA
Trace Markers

Mark equent Meter Det 311700168724 1-18GHz(dB] 1GHz_HPF Corrected Class B Avg Limit (dBuv/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (Degs) (em)
(dBuv) dBuv/m
1 1673 50 PK 28.5 -313 .5 47.7 - - 74 -26.3 0-360 100 H
2 251 45.85 PK 31.9 -30.3 .5 47.95 - - 74 -26.05 0-360 200 H
3 3.346 39.11 PK 32.6 -29.8 5 42.41 - - 74 -31.59 0-360 200 H
4 4.182 31.79 PK 33.4 -28.1 4 37.49 - - 74 -36.51 0-360 100 H
5 1.673 46.72 PK 28.5 -31.3 5 44.42 - - 74 -29.58 0-360 200 \
6 251 43.84 PK 31.9 -30.3 .5 45.94 - - 74 -28.06 0-360 200 v
7 3.346 39.35 PK 32,6 -29.8 .5 42.65 - - 74 -31.35 0-360 100 v
8 4.183 35.28 PK 33.4 -28.2 4 40.88 - - 74 -33.12 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency and marker pointed were generated from
the call-simulator with the TX and RX signals.

Page 7 of 17

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788869683-E1V2 DATE: MAR 01, 2019
FCC ID: ASLSMA205F

4.2. Above 1 GHz in the WCDMA Band 5

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

| 18UL SUWON Lab Chamber 2 27 Feb 2819 13:18:42
Roadiated Emissions 3-Meters
Project Number:4788869683
108 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode: Tx_UCDMA B5 Mid_Above 16
[=)Z] Tested by:47989
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Ronge (62) REU/UBH Ref/Attn  Det/Avg Hode Susep Pla  ¥oups/Mode Position Range (@) REW/El Ref/Attn  Det/Avg Made Sweep Pts  ¥Sups/Mode FPosition
11 MCEdB) /30 81/ PEAK/LogPur-Uides  34Bnsectfuto) 9081  HAXH B-368ckege 208
. UL SUWON Lob Chamber 2 27 Feb 2818 13:18:42
Rodiated Emissions 3-Meters
Project Number:4788869683
188 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode: Tx_UCDMA B5 Mid Above 16
9g Tested by:47989
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Page 8 of 17
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788869683-E1V2 DATE: MAR 01, 2019
FCC ID: ASLSMA205F

DATA
Trace Markers

Mark Frequency Meter Det 311700168724 1-18GHz(dB] 1GHz_HPF Corrected Class B Avg Limit (dBuv/m) Av(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (Degs) (em)
(dBuv) dBuv/m
1 1.626 36.66 PK 28.3 -31.4 .8 34.36 - - 74 -39.64 0-360 100 H
2 1671 38.71 PK 28.5 -31.4 .5 36.31 - - 74 -37.69 0-360 100 H
3 1.712 37.69 PK 28.8 -31.3 7 35.89 - - 74 -38.11 0-360 100 H
4 1.797 39.47 PK 29.8 -31.2 4 38.47 - - 74 -35.53 0-360 100 H
5 2.31 31.9 PK 315 -30.8 9 33.5 - - 74 -40.5 0-360 200 H
6 1.626 33.05 PK 28.3 -31.4 .8 30.75 - - 74 -43.25 0-360 200 v
7 1.674 32.81 PK 28.5 -31.4 .5 30.41 - - 74 -43.59 0-360 200 v
8 1.711 35.07 PK 28.8 -31.3 7 33.27 - - 74 -40.73 0-360 200 \
9 1.797 36.08 PK 29.8 -31.2 4 35.08 - - 74 -38.92 0-360 200 v

PK — Peak detector

Note: Unwanted emissions on the harmonic frequency and marker pointed were generated from
the call-simulator with the TX and RX signals.
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4.3. Above 1 GHz in the LTE Band 5

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

I UL SUWON Lob Chamber 2 27 Feb 2818 13:89:42
Radiated Emissions 3-Meters
o Project Number:4788869683
100 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:Tx_LTE B5_Mid_Above 16
9g Tested by:47983
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Range (6Hz) REU/UBlI Ref/fttn  Det/Avg Mode Sucep Pis  toups/fode  Position Range (6Hz) REW/UBIL Ref/fttn  Det/Avg Mode Sueep Pts ups/fode  Position
11e H-6dB) /30 €7/8 PEAK/LagPur-Video  HEnacc(Auto) 9931 HAKH B-360cegs 200
I UL SUWON Lob Chamber 2 27 Feb 2818 13:089:42
Radiated Emissions 3-Meters
Project Number:4788869683
100 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:Tx_LTE B5_Mid_Above 16
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DATA
Trace Markers

Marker Frequency Meter Det 311700168724 1-18GHz(dB] 1GHz_HPF Corrected Class B Avg Limit (dBuV/m) AV(CISPR)Margin Class B Pk Limit (dBuV/m) Margin Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (Degs) (em)
(dBuv) dBuv/m
1 1.626 36.49 PK 28.3 -31.4 .8 34.19 - - 74 -39.81 0-360 200 H
2 1.668 47.2 PK 28.4 -313 .5 44.8 - - 74 -29.2 0-360 100 H
3 1.711 39.9 PK 28.8 -31.3 7 38.1 - - 74 -35.9 0-360 100 H
4 1.797 39.62 PK 29.8 -31.2 4 38.62 - - 74 -35.38 0-360 100 H
5 2.31 32.2 PK 315 -30.8 9 33.8 - - 74 -40.2 0-360 200 H
6 2.502 32.29 PK 31.9 -30.2 .5 34.49 - - 74 -39.51 0-360 200 H
7 3.337 35.56 PK 32,6 -29.9 .5 38.76 - - 74 -35.24 0-360 100 H
8 1.626 33.41 PK 28.3 -31.4 8 31.11 - - 74 -42.89 0-360 200 \
9 1.668 40.49 PK 28.4 -313 .5 38.09 - - 74 -35.91 0-360 200 v
10 1.711 34.26 PK 28.8 -31.3 7 32.46 - - 74 -41.54 0-360 200 \
11 1.797 35.3 PK 29.8 -31.2 4 343 - - 74 -39.7 0-360 200 v
12 2.502 30.75 PK 31.9 -30.2 .5 32.95 - - 74 -41.05 0-360 100 v
13 3.337 31.72 PK 32.6 -29.9 5 34.92 - - 74 -39.08 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency and marker pointed were generated from
the call-simulator with the TX and RX signals.
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4.4.

MID CHANNEL (881.6MHz)

Below 1 GHz in the GSM850

HORIZONTAL PEAK PLOT

Range (HMHz) RBW/UBU Ref/Attn  Det/Avg Mode
4:33-814.2 28k (-6d8)/ 300k 72/8 PERK/LogP

5 e 30k 187 F
6:993.8-1008 2k (-6d8)/ 380k T2/8 PERK/LogPu

-Videa
Jide

o) 8801 MA:
001 MAXH
0a HAYF

Pte #5ups/Mode Fosition
H B-360dege

138UL SUWON Lab Chamber 2 27 Feb 2818 16:34:81
Radioted Emissions - 3 Meters
Project Number:4788869683 4
17 Client :Samsung q
Config:EUT / AC Adopter / Earphone
Mode:Tx_GSM 858 Mid Below 16
194 Tested by:47989
=l
E
c 78
o
N
E 5 ‘
T 6 M
S
= 52 =
2 |
s8]
N QPk Limit (dByU/md I |
3(:
| 2 3 4 :M
26 P m# i lT | \ L
WMWW‘*MW M»«W lp.,J it WW'M VW =2
13
38 1688 18608
Frequency (MHz)
Range(Hz) RE11/UBl Ref/Attn  Det/Avg Pode Suesp Pis #owps/fode Fosition Range (HHz) R/ VB Ref/Attn Det/fvg Mode Sueep Pt #5upe/fode Fosition
1:35-814.2 120 (~68)/380K 72/D PEAK/LogPur-Uideo  135neec(Auto) 8031 HAXH 8-360cege H
2:814.2-903.8  120k(-6dB)/300K 107/20  PEAK/LogPur-Video mssc(futo) 8241  MAXH 8-360ckgs H
3.083.8-1080 120k (-EdB)/ B0k 72/8 PEAK/LogPur-Video  Bmsac(futc) 2031 MAXH 8-360ceg= H
138UL SUWON Lab Chamber 2 27 Feb 2818 16:34:81
Radicated Emissions - 3 Meters
Project Number:4788869683
17 Client:Samsung
Config:EUT / AC Adopter / Earphone
Mode:Tx_GSM 858 Mid Below 16 3
104 Tested by:47989 o
91
5 78
E L
L
o
> 6|:
2 el
E
~
3 52 =
g |
o
- APk Limit CdByU/m2
3(‘
3 PPN
9 z .L..W
26 “\ V‘H\‘ - Q. ! n ‘J“W .
| ik PV ) " MMM,&MW W
B P ) e W‘W‘Wwwww VWMLW o )
13
36 1686 18606
Frequency (MHz)
Range (iz) REHU/UBl Ref/Attn  Dst/Avg Mode Suesp Fis #owps/fode Fosition
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DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 93.6182 11.62 Pk 16.8 11 29.52 43.52 -14 0-360 200 H
2 147.532 16.9 Pk 14.1 13 323 43.52 -11.22 0-360 200 H
3 182.4289 145 Pk 16.1 14 32 43.52 -11.52 0-360 100 H
4 836.5552 85.84 Pk 27.1 31 116.04 46.02 70.02 0-360 100 H
5 42.6452 10.89 Pk 19.4 7 30.99 40 -9.01 0-360 100 \
6 100.0879 10.06 Pk 17.7 11 28.86 43.52 -14.66 0-360 100 \
7 152.1392 12.42 Pk 141 13 27.82 43.52 -15.7 0-360 100 \
8 836.6697 74.67 Pk 27.1 3.1 104.87 46.02 58.85 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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45, Below 1 GHz in the WCDMA Band 5

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lab Chamber 2 27 Feb 2818 16:84:49
Radioted Emissions - 3 Meters
Project Number:4788869683
17 Client :Samsung 4
Config:EUT / AC Adopter / Earphons
Mode:Tx_WCOMA B5 Mid Below 16
194 Tested by:47989
91
E
c 78
o
N
5 5
2 6
S
= 52 =
2 |
@
N QPk Limit (dByU/md I | ‘
7 .y
1 2 3 ;
26 1 bt A ‘WWM R ‘ ,,
M MWWW%W nva‘ni 'A.'.“W Ww
13
30 180 18608
Frequency (MHz)
Rongs (i) REU/UBH Ref/Attn  Dst/Avg Hode Sueep Pis #wps/fods Fosition Rangs (HiD) REW/UBI Ref/Attn  Det/Avg fiode Sueep Pts  #5upe/tods  Fosition
1:3-814 120 (~68)/380K 72/D PEAK/LogPur-Uidso  135nsecCAuto) 8081  HAXH 8-360cege H
2:814-994 120k (-608)/300k 187/28  PEAK/LogPar-Video Bmsec(huto) 8281  MXH 8-368dege H
3:084- 1988 1200 (-6B)/ 380k 72/0 PEAK/LogPur-Uideo  Fmeec(huto) BB HAXH B-368dege H
138UL SUWON Lab Chamber 2 27 Feb 2818 16:84:49
Radicated Emissions - 3 Meters
Project Number:4788869683
17 Client:Samsung
Config:EUT / AC Adopter / Earphone
Mode:Tx_WCOMA B5 Mid Below 16 5
194 Tested by:47989 ’T
T
91
5 78
"
C
o
> g5 ‘U.
A
£ v
3 52 Al
g |
Kl
- APk Limit CdByU/m2
39 ‘ T
5 7 s
261 R ; ‘T M MD . IWW
Y TR ST WOTI Sy | AP W
i/ O | JMAL‘ oAl “MM‘ "‘wa M\M
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REPORT NO: 4788869683-E1V2 DATE: MAR 01, 2019
FCC ID: ASLSMA205F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 56.166 10.88 Pk 19.1 .8 30.78 40 -9.22 0-360 400 H
2 98.502 11.09 Pk 17.7 11 29.89 43.52 -13.63 0-360 100 H
3 146.228 17.04 Pk 141 13 32.44 43.52 -11.08 0-360 200 H
4 837.625 81.56 Pk 27.1 31 111.76 46.02 65.74 0-360 100 H
5 38.82 10.83 Pk 183 7 29.83 40 -10.17 0-360 200 \
6 103.696 13.71 Pk 17.7 11 32,51 43.52 -11.01 0-360 200 \
7 261.868 9.49 Pk 18.7 1.8 29.99 46.02 -16.03 0-360 400 \
8 836.95 73.22 Pk 27.1 3.1 103.42 46.02 57.4 0-360 200 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4788869683-E1V2
FCC ID: ASLSMA205F

DATE: MAR 01, 2019

4.6.

MID CHANNEL (881.5MHz)

Below 1 GHz in the LTE Band 5

HORIZONTAL PEAK PLOT

138LJL SUWON Lab Chamber 2 27 Feb 2818 15:36:44
Radiated Emissions — 3 Meters
Project Number: 4788869683
17 Client:Samsung
Config:EUT / AC Adapter / Earphone 3
Mode:Tx_LTE BS_Mid_Below 16
104 Tested by:47983
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Frequency (MHz)
Range_(Hz) REUL/UBl Ref/Attn  Dst/Avg Mode Sucep Pls  #oups/fode Fosition Range () REW/UBHI Ref/Attn  Det/Avg Mode Sueep Pte  upe/fode  Fosition
1:30-814 120 (-68)/ 300K 72/8 PEAK/LogPur-Uideo  135nsecCAuto) 8331 MAXH 8-360cege H
2:814-084 120k (-6B)/ 300K 187/20  PEAK/LogPur-Vidso  Zmeec(Auto) 8281  MAKH 8-360cegs H
3:084-1600 120k (-6:B)/ 300K 72/8 PEAK/LogPur-Uideo  Bmeac(futc) 931 MAXH B-360cegs H
138UL SUWON Lab Chamber 2 27 Feb 2818 15:36:44
Radioted Emissions - 3 Meters
Project Number:4788869683
17 Client :Samsung
Config:EUT / AC Adapter / Earphone
Mode:Tx _LTE B5 Mid Below 16
194 Tested by:47983 g
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Range (Hiz) REHL/UBl Ref/Attn  Dst/Avg Mode Suesp Pis #owps/fode Fosition Range (HHz) R/ VB Ref/Attn Det/Avg Mode Sueep Pt 45upe/fode Fosition
4:30-814 20K (-6d8)/300K 72/8 PERK/LagPur-Uideo  135meec(Auto) 5881 HA B-36degs U
5 (6B, 0tk 167 FeR reeschutes 5001 M g U
6:004-1800 28k (-6d8) /300 72/ PERK/LocPur—Videa  Jmseo(huto) 83B1  MAXH B-36degs U
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REPORT NO: 4788869683-E1V2 DATE: MAR 01, 2019
FCC ID: ASLSMA205F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_749 Bypass_Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 96.836 11.59 Pk 17.4 11 30.09 43.52 -13.43 0-360 100 H
2 146.914 16.77 Pk 141 13 32.17 43.52 -11.35 0-360 300 H
3 838.1425 78.27 Pk 27.1 31 108.47 46.02 62.45 0-360 100 H
4 38.722 14.49 Pk 18.3 7 33.49 40 -6.51 0-360 200 \
5 60.086 11.98 Pk 18.5 .8 31.28 40 -8.72 0-360 100 Vv
6 402.694 10.79 Pk 21.4 2.2 34.39 46.02 -11.63 0-360 300 Vv
7 410.632 9.88 Pk 21.7 2.2 33.78 46.02 -12.24 0-360 100 Vv
8 837.9063 69.03 Pk 27.1 3.1 99.23 46.02 53.21 0-360 200 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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